


No Cedrus No Description Qty
Fig.1-2/-3/-4/-5/-6 071174 Magneto comp. 1
Fig.1-7 071175 Nut M10 2
Fig.1-8 071176 Washer φ10 1
Fig.1-9 071177 Washer φ10 1
Fig.1-10 071178 Screw M4x20 2
Fig.1-11 071179 Knob Bolt 2
Fig.1-12 071180 Air cleaner cover 1
Fig.1-13 071181 Filter Net 1
Fig.1-14 070057 Screw M5x55 2
Fig.1-15 070056 Baffle 1
Fig.1-16 071182 Air cleaner inside comp. 1
Fig.1-17 071183 Carburetor 1
Fig.1-18 070053 Carburetor gasket 1
Fig.1-19 070832 Screw M5x25 2
Fig.1-20 071184 Admitting pipe 1
Fig.1-21 071185 Admitting pipe gasket 2
Fig.1-22 071186 Air Deflector 1
Fig.1-23 071187 Front crankcase 1
Fig.1-24 071188 Sealing washer 1
Fig.1-25 070803 Oil seal 2
Fig.1-26 6202 Bearing 2
Fig.1-27 071189 Crank shaft 1
Fig.1-28 071190 BEARING 1
Fig.1-29 071191 Ring 2
Fig.1-30 071192 Piston pin 1
Fig.1-31 071193 Piston 1
Fig.1-32 071194 Piston ring 2
Fig.1-33 070470 Key 1
Fig.1-34 071195 Back crankcase 1
Fig.1-35 071196 Cylinder washer 1
Fig.1-36 071197 Cylinder 1
Fig.1-37 070036 Screw M5x20 4
Fig.1-38 070074 Screw M5x8 1
Fig.1-39 070026 Screw M5x30 4
Fig.1-40 071198 Muffler gasket 1
Fig.1-41 071199 Muffler 1
Fig.1-42 071200 Shield 1
Fig.1-43 070049 Screw M6x70 2
Fig.1-44 070843 Screw M5x12 1
Fig.1-45 BPMR7A Spark plug 1
Fig.1-46 070791 Screw M5x16 4
Fig.1-47 070002 Starter 1
Fig.1-58 071201 Starter reel 1
Fig.1-59 071202 Washer φ10 1
Fig.1-60 071203 1
Fig.1-61 070811 Pin 4h8×10 2





No Cedrus No Description Qty
Fig.2-36 070102 Stop switch 1
Fig.2-38 071204 Cable comp. 1
Fig.2-39/-40/-41/-42 071205 Handle comp. 1
Fig.2-56 071206 Throttle lever comp. 1
Fig.2-57 070061 Screw M5x16 12
Fig.2-58 071207 Protection cover 1
Fig.2-59 071208 Washer φ6 2
Fig.2-60 070490 Nut M6 2
Fig.2-61 070068 Screw M6x30 4
Fig.2-63 070490 Nut M5 2
Fig.2-64 071209 Volute case 1
Fig.2-65 071210 Impeller 1
Fig.2-67 071211 Volute case 1
Fig.2-70 071212 Screw ST4.2×13 3
Fig.2-71 071213 Protect Net 1
Fig.2-72 071214 Board 2
Fig.2-73 071215 Support 1
Fig.2-74 071216 Screw M6x16 2
Fig.2-75 070062 Fixed block 2
Fig.2-76 070309 Spring 1
Fig.2-78 070063 Rubber pollar 2
Fig.2-79 070312 Frame 1
Fig.2-80 070085 Axis 2
Fig.2-81 071217 Harness 2
Fig.2-82/83 071218 Mat 1
Fig.2-85/86/87/88/89/91 071219 Fuel tank comp. 1
Fig.2-90 071220 Clip φ59-φ82 1

070327 Tank comp. 1
Fig.2-92 070322 Lid 1
Fig.2-93 070323 Sealing washer 1
Fig.2-94/95 070324 Air valve&Filter 1
Fig.2-96 071221 Tube 1
Fig.2-97 070327 Chemcal Tank 1
Fig.2-98 070328 Sealing washer 1
Fig.2-99 070329 Link pipe 1
Fig.2-100 070330 Connector lid 1
Fig.2-101 070331 Connector 1
Fig.2-102 070332 Sealing washer 1
Fig.2-103 070333 Connector lid 1
Fig.2-104 071222 Clip Φ25～Φ40 3
Fig.2-105 070335 Connector 1
Fig.2-106 071223 Tube 1
Fig.2-108 071224 Loop 1
Fig.2-109 070339 Connector lid 1
Fig.2-110 070340 Tube 1
Fig.2-111 071225 Tube 2
Fig.2-113 071226 Plug 1
Fig.2-114 070344 Tube 1
Fig.2-115 070345 Board 1
Fig.2-116 071227 Elbow 1
Fig.2-117 071228 Clip 1
Fig.2-118 070348 Switch 1
Fig.2-119 071229 Clip φ78-φ90 1
Fig.2-120 071230 Rubber tube 1
Fig.2-121 070123 Connector tube 1
Fig.2-122 071231 Long tube 1
Fig.2-125/126/127/128 
/129/130/131/132 071232 Nozzle 1

Fig.2-133 070386 Cock ass'y 1
Fig.2-135 070388 Chain 1


	1
	1
	Arkusz1

	2
	2
	Arkusz1


